KyasTusatrop DDE - moto06J10k V70011 - DCWL4 ("' Kentasp-1")

KyabTuatop DDE - moTo6s10k V70011 - H1I60WL4 ("' KenTaBp-2 ")

S::s Part Code Chinese Name English Name Unit fo?é)l;ztgii + Note
1  |HSDS1G100.501001  |#KFZHE Handle Welding Assy pcs 1 3,4,5,6,11 are included
2 |HSD1G105. 402001 KFERE Rubber Handlebar pcs 2
3  |GB/T5789-1986 INERE L MEAEME X 16 Crosshead Bolt M6x16 pcs 4
4 |HSD1G135.402001 [#kFREETMK Handle Rear Cover pcs 1
5 |HSD1G100.501003  |3#FEA Spring, height Adjuster pcs 1
6 |HSD1G100. 501002  |HI#FA Height Adjustive Rod pes 1
7 |HSD1G100. 400400 BAFX (BHER) Engine Switch with Cable set 1
8  [HSD1G105. 403002 BEFE Clutch Handlebar pcs 1
9 |GB/T882 BRI ¢ 7x22 B Pin ¢ 7x22 pcs 1
10 |GB/T5789-1986 7NHE R 4 TR AEME X 16 Hexangular Nut M8x16 pcs 1
11 |HSD1G135.402024  |BRF#A Rubber Handlebar, Height Adjuster pes 1
12 |HSD1G100. 400300 b [T Throttle Assy with Cable set 1
13 [HSD1G100. 403020 Ba% Clutch Cable pcs 1

Handle Bracket Assy




n ——m mm Z 0o g e
Series Part Code Chinese Name English Name Unit Quantity. Note
No. for One Unit
1 [HSD1G135.402024  |BRFHE Rubber Handlebar, Direction Adjuster pcs 1
2 HSD1G100. 502003 hi#FB Direction Adjustive Rod pcs 1
3 |HSD1G100. 502004 |5#%&EB Spring, Direction Adjuster pcs 1
4 [HSD1G100.502001 |#kFXE Handle Bracket Welding Assy pcs 1 1,2,3,7,8,9,10,11 are included
5 HE A BR 51104 Bearing 51104 pes 1
6 |GB/T95(EUH) KFEHE ¢ 20 (BUH) Gasket ¢ 20(BLH) pes 1
7 |HSD1G100. 502005 1B Flake, Anti back off pcs 1
8 [GB/T6171 N IR REM20x1.5 Hexangular Nut M20x1.5 pcs 1
9 |HSD1G100. 502002  |EH HandleFixed Plate pcs 1
10 |GB/T95 AL ¢ 8 Gasket ¢ 80 pes 4
11 NEE L IEEMSX16 Hexangular Bolt M8x16 pcs 4

Handle Stand and Gear Shifter Assy




Sle\;lfs Part Code Chinese Name English Name Unit fo?(l)liztgii ¢ Note
1 |HSD1G100.503000 |$kFEE Handle Seat Welding Assy pcs 1
2 HSD1G135.404003 HiRYAN = Gear Position Indication Stand pcs 1
3 |HSD1G75.4000301 |BRE Shift Lever Rubber Cap pcs 1
4 |HSD1G135.404010  |#ukfFiEpeea it Shift Lever Welding Assy pcs 1 5,6,7,89,10,11,12,13,14,15,16 are included
5 |GB/T5789-1986 FNHE R 2 T EREME X 16 Hexangular Bolt pcs 2
6 |GB/T95 KRR ¢ 12 Gasket ¢ 12 pcs 1
7 [cB/1923 ERREMI2 Cap Nut M12 pes 1
8 |HSD1G75.400301 RE Rubber Cap pcs 1
9 GB923-88 EREEEMS Cap Nut M8 pcs 1
10 |GB/T95 REHRRE ¢ 8 Gasket ¢ 8 pcs 1
11 [HSD1G100.406002  [#ifY 3 BSR4 A Upper Support Arm Welding Assy pcs 1
12 |GB/T95-1985 KIEHE ¢ 12 Gasket ¢ 12 pcs 1
13 |HSD1G100.404001 HRRYAT o Spring, Shifting Lever pcs 1
14 |GB/T95-1985 KEHE ¢ 12 Gasket ¢ 12 pcs 1
15 |GB/T6177.1 N A IR RIS Hexangular Nut M8 pcs 1
16 |HSD1G100.406001 Wb N e B Lower Support Arm Welding Assy pcs 1
17 [HSD1G100. 405000 IE. BEIREFA Front. Reverse Shift Lever pcs 1
18 [GB/T95 KEHRE ¢ 8 Gasket ¢8 pes 1
19 |GB/T6177.1 N E AR RIMS Hexangular Nut M8 pcs 1
20 |GB/T95 FHE ¢ 8 Gasket ¢ 8 pes 1
21 (GB/T6177.1 N R R RIMS Hexangular Nut M8 pcs 1
Gear Box Assy
Sz:fs I English Name Unit fo?giztlljtii ¢ Note




1 |GB/T276 K 6203 Bearing 6203 pcs 1
2 |HSD1G100. 810206 |=#4t5 Second Gear pcs 1
3 [HSDIG100.810217 |MEhfiE Bush, Driven Shaft pcs 1
4 HSD1G100. 810207  [—#414 First Gear pes 1
5 |GB/T894. 1 T A ERSRE (d20xD18. 5x1) Circlip (d20xD18.5x1) pcs 1
6 |GB/T276 Bl 76204 Bearing 6204 pcs 1
7 |HSD1G100. 810213 [9:26%E 14 9:26 Short Gear pcs 1
8 |HSD1G100.810310 [UMEH: ~ sEEIREEA N Connecting Welding Assy, U shape pcs 1
9 |6B/T3452. 1 ORZE ¢ 9x2.65 O-ring Filter ¢ 9x2.65 pcs 1
10 |GB/T276 R BRI 76202 Bearing 6202 pcs 1
11 |HSD1G100. 810202 |&IFliT ik Gear,Subshaft pes 1
12 |HSD1G100. 810205 |—. —#4XELLY Compound Gear, First, Second Gear pes 1
13 |HSD1G100. 810209  [&lff Subshaft pcs 1
14 |HSD1G100. 810202  [BUEIH 4 Gear, Subshaft pcs 1
15 [HSD1G100. 810303 [—. Z#&H#k X Shifting Fork pes 1
16 |HSD1G100.810304 [—. Z48$k i Axle, Shifting Fork pcs 1
17  |GB/T3452. 1 O2[ ¢ 9x2.65 O-ring Filter ¢ 9x2.65 pcs 1
18  |HSD1G100.810219 [#k X HiE Shaft Housing, Shifting Fork pcs 1
19 |GB/T9877. 1 HE € 28x ¢ 17x7 Seal € 28x ¢ 17x7 pes "
20 |GB/T276 il 76203 Bearing 6203 pes 1
21 |HSD1G100. 810216 FE Active Shaft pcs 1
22 |HSD1G100.810201 |IE. fEIRYIUELLG Compound Gear,Front, Reverse Gear pes 1
23 |GB/T276 R EREK6203 Bearing 6203 pes 1
24 |HSDIG100. 820011 [EE&/S Inner Core of Clutch pes 1
25 |GB/T276 Fii£6202 Bearing 6202 pes 1
26 [HSD1G100.820012 |H&IF/INE Outer Housing of Clutch pcs 1
27 |GB/T894.1 b FH s M RY R d14 Elasticity Cushion (d14xD12.9x1) pes 1
28  |GB/T276 FHi£ 6006 Bearing 6006 pes 1
29 |GB/T276 Fii£6202 Bearing 6202 pes 1
30 |HSD1G100.810204 [fBI#4%) 4 Gear, Reverse pcs 1
31 |HSDIG100.810218 | 4k Bush, Reverse Shaft pes 1
32 [HSD1G100. 810210 (3R zhh Drive Shaft pes 1
33 [HSD1G100. 810203  |fEI44 ¢ Reverse Gear pcs 1
34 |GB/T276 Fii7K 6202 Bearing 6202 pes 1
35 |HSD1G100. 830020  [i&Z LKA Paper Gasket pcs 1
36 |HSD1G100.810105 |Fl&EN Bearing Retainer pes 1
37 |GB/T5783 FNFERIEM10 X 30 Hexangular Nut Mx16 pcs 1
38 [HSD1G100. 810104 [i&%4% Flange pes 1




39 |HSD1G100. 830014 |z b 44 Paper Gasket pcs 1
40 [HSD1G100. 810106 |iEZ#E3R4N Paper Gasket for Flange pcs 1
41 [HSD1G100. 830014  |4kZA Paper Gasket pcs 1
42 [HSD1G100. 810312 |E&H RS EE T EE Clutch Rope Seat pes 1
43 |GB/T6170 7N SLIEREMS Hexangular Nut M8 pes 1
44 |HSD1G100.810300 |BHEAXE Clutch Stand Arm Welding Assy pes 1
45 |GB/T882 BELE i ¢ 6x28 B Pin Shaft ¢ 10x30 pes 1
46 |GB/T91 FFA%E ¢ 2*20 Pin ¢20 pcs 1
47 |HSD1G100. 810301 |BE&#EX Clutch Fork pes 1
48 [HSD1G100. 810215 |[E&HE Clutch Bush pes 1
49 [HSD1G100. 830015 |#KFEELLIL Paper Gasket pes 1
50 [HSD1G135.810110 |BALFELH M Lock Disk Assy pes 1
51 [HSD1G135.810103 |/KZERLE Dust Protector pcs 1
52 [HSD1G135.810104 | Ti%pE Adjust Gasket pes 1
53  [HSD1G100.810101 | LZF#8 Upper Gear Box pcs 1
54  [GB/T3452. 1 OfZ [ ¢ 9x2.65 ORing ¢ 10x2.65 pes 1
55 [HSD1G100. 810215 BHE Clutch Bush pes 1
Transmission Box Assy
f
0P 2 -

Sle\Ir(i:s Part Code Chinese Name .»im (&0 {J sh Name Unit fo?é;;:t[ijtii t Note
1 |HSD1G100.810103 |T&Fa& Butwoui ot T 1dtiouussiutt buX pcs 1
2 HSD1G80. 370403 Bhh= Cover Board, Dustproof pcs 1
3  |GB/T9877.1 JHE ¢ 52x ¢ 25 Seal ¢52x ¢ 25 pes 1
4 |GB/T276 R ER ] 7K6205 Bearing 6205 pcs 2




5 |HSD1G100. 810220 |RAkH HitiE Bush, Hexangular Shaft pcs 1
6 |HSD1G100. 810208 |77k Hexangular Shaft pcs 1
7  |HSD1G100.810212 [9:26TTHALL A 9:26 Cone Bevel Gear pcs 1
8 |GB/T276 FRBRK6205 Bearing 6205 pcs 1
9 |GB/T9877. 1 HE ¢41x¢ 25 Seal ¢41x¢ 25 pes 1
10 |HSD1G80.370403 [Bh4:3% Cover Board, Dustproof pcs 1
11 [HSD1G100. 810214  [9:264+ F ik 9:26 Bevel Gear with Shaft pcs 1
12 |GB/T297 [ £ 7R 5Tl 2530204 Bearing 30304 pcs 1
13 |HSD1G100. 810211  [9:2677AAEL A 9:26 Cone Bevel Gear pcs 1
14 |GB/T6178 FNF TR M2 Nut with Slot M12 pcs 1
15 |HSD1G100.830011 | E Fim@EALE (J£0. 5mm) Paper Gasket pcs 1
16 |GB/T91 FFO4H ¢ 2. 5%25 Pin ¢2.0 pcs 1
17 |HSD1G100.810102 |[iE& Upper Transmission Box pcs 1
18 |HSD1G100. 830012 I E L immE LA Paper Gasket pcs 1
19 |GB/T297 [EA] £ 7R -1 530206 Bearing 30206 pcs 1
Dragging and Hanging Section
T I
Sle\;'(i)e.:s Part Code Chinese Name Unit fo?(l)liztlijtii " Note
1  |HSD1G105. 302001 LXE AN Resistance S pcs 1
2 HSD1G105. 302020-A  |iEHEZE Connecting Frame pcs 1
3 |GB/T91 BR.FO%H ¢ 2.0 B Type Pin ¢2.0 pcs 1
4 |GB/T882 BEYEHHN ¢ 10x35 B Type Pin Shaft ¢ 10x35 pes 1
5 |GB/T6170 NALIERIMI10 Hexangular Nut M10 pcs 2
6 |GB/T95 TR ¢ 10 Gasket ¢10 pes 2




7 |HSD1G100. 404000 R Dragging Welding Assy pcs 1
8 |GB/T6170 NASLIERIMI0 Hexangular Nut M10 pcs 3
9 GB/T93 REEFARE ¢ 10 Spring Cushion ¢ 10 pcs 3
10 [GB/T95 FHE ¢ 10 Flat Cushion ¢10 pes 3
11 |GB/T5783 7N A SLIEFEM10x30 Hexangular Bolt M10x30 pcs 3
12 |HSD1G100. 421003 ERMUE SR Back Frame Assy, Mud Defender pcs 1
13 |GB/T5783 XA LR M10x25 Hexangular Bolt M10x25 pcs 2
14 |HSDIG105. 302011-A  [HEFEIALETH Big Pin pcs 1
Engine Bracket Assy
S::s Part Code Chinese Name B Unit fo?(l)lralztlljtii " Note
/j‘\
1 [HSD16100. 220603 IER Front Wheel ‘ (% )y pes 1
2 |GB/T5783-2000 NAER LA IEHEM12x70 Hexangular Bolt M8:x=. = pes 1
3  |HSD1G100.220600  |{TRE# T ZL4H (4 Frame Assy, Front Wheel pcs 1
4 |GB/T93-1987 FHE 12 Gasket ¢ 12 pcs 1
5 |GB/T6187 IR REMI2 Cap Nut M12 pes 1
6 |GB/T6177.1-2000 AR HIERIMS Hexangular Nut M10 pcs 4
7  |GB/T95-1985 FH 8 Gasket ¢10 pes 4
8 |GB/T5789-1986 XA KIEREMSX40 Hexangular Bolt M10x30 pes 4
9 |GB/T5789-1986 N LA IR HEMSEX50 Flange Bolt M8x50 pcs 1
10 |GB/T6177.1-2000 AR HIRRIMS Flange Nut M8 pcs 2
11 |GB/T5789-1986 N LA IS HEMSEX50 Flange Bolt M8x50 pcs 2
12 |HSD1G100. 407001 Las Bumper pcs 1
13 |GB/T5789-1986 NEE = HIEEM10x35 Flange Nut M10x35 pcs 1
14  |GB/T6177.1-2000 NE R HIZERIMS Flange Nut M8 pcs 1
15 |GB/T5783-2000 N KIEHEM10x35 Hexangular Bolt M10x35 pcs 1
16 |HSD1G100. 500100 SES Lamp Braket Welding Assy pcs 1




17  |GB/T6175-2000 AV:PREASIVE Hexangular Nut M8 pcs 1
18  [HSD16100. 400510 FXT A Lamp pcs 1
19 |HSDIG100. 410000 BN HESR Engine Braket Assy pcs 1
Fender Assy
S;Ir::s Part Code Unit fo?(l)liztgiit Note
1 |HSD1G135. 401001 ERIELRA KN - w pes 1
2 [HSD1G100. 421002 EEERS - pes 1
3 |HSD16100. 421001 BEER Main Mud Defender (R) pcs 1
4 [HSD1G135. 401002 BEIELER Mud Defender (R) pcs 1
5  |HSD1G100. 421004 PR AT Z 42 Front Frame, Mud Defender pcs 2
6  |GB/T5787 NEE L HIEEM6X16 Flange Bolt M6x16 pcs 14
7  |GB/T95-1985 P ¢ 6 Gasket ¢ 6 pes 14
8 |GB/T93-1987 FHEEEAE ¢ 6 Spring Gasket ¢ 6 pes 14
9 |GB/T6177.1 NAEZLHIZERM6 Flange Nut M6 pcs 14

Rotary Blade Assy




S:::s Part Code Chinese Na Unit fo?(l)ljl:tgii ¢ Note
1  |HSD1G75. 760101 (3-4) EEMET N pcs 12
2 |HSD1G75. 760201 (3-4) HEMETD R . pcs 12
3 |HSDIG75. 760300 &k Bolt SR8x18 pcs
4 |HSD1G100. 763010 EINC] Right Outside Blade Holder CoSRp pcs
5  [HSD1G100. 763020 ERlE] Right Inside Blade Holder CoSRp pcs
6  [GB/T5783 FNFIRFE M8 X 25 Pin Spindle pcs 24
7 |GB/T93 A 8 Garter SpringE pcs 24
8 |GB/T95 J#48 Rotary blade B pcs 24
9 [GB/T6170 NARE M8 Rotary Blade A pcs 24
10 |GB/T882 BRI 8X 40 Left Side Disc pcs
11 |HSD1G75. 320105 BEIFOM d2X9X38 Left Outside Blade Holder CoSRp pcs
Wheel Assy
- - s o
|
S:::S Part Code Unit fo?(l)lralztgiit Note

HSD1G105. 341001

4. 00-8 %%

HSD1G105. 342001

4. 00-85H e

HSD1G105. 340020 4.00-84}B8
HSD1G105. 340030 4. 00-8RI A&
GB/T5783 FNAIRAEM10 X 20
GB/T5783 FNAIRFEMI0 X 25
GB/T95 FEH 10

GB/T93 BEE 10
GB/T6170 NAEENI0




